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Introduction to TGl Heat-Resistant Glass Bottle

Taiwan Glass, a TWSE listed glass manufacturer dedicates itself in producing
high quality soda lime glass baby feeding bottles for decades. To respond
timely to the growth of the market, a brand new a33 borosilicate glass line
started operating in May, 2013.

We provide not only EN14350/71-3 certified decorated glass bottles, but a
total solution to benefit your nursery business- nipples, caps, packaging are
all available by our vendors and able to be assembled in-line. The products

will then be stored in our AS/RS (Automated Storage and Retrieval System],
to provide a more flexible logistic service. The operation is certified with I1SO
9001, 14001 by SGS.

Please contact us directly by mailing cte@taiwanglass.com or dialing +886-
2-27130333 ext.1295 to learn more about our excellent quality products and
reputable high efficient service.




TAITWANGLASS

it 2 I%HEEREA Heat-Resistant Glass
1. AR ARES a-33 2 MIRYINEE » Al =& 600°C

Made of a-33 borosilicate glass and able to sustain maximum temperature up to 600°C.

2. ZEVREEMET CRZE150°C) WA Z2(ER -

Safe to use on sudden temperature change (max. 150°C temperature difference).

Generic Feeding Bottle 38 I35

4oz 120
39E00168R0

8oz &0
39E00277R0O

4oz BOAMZF (BRIR )
39E00184W0

8oz EOML (EUR )
39E00312W0

Capacity 168 ml
Weight 125gr.
Height 110 m/m
Dia. 54 m/m

4oz EOEHF (AR )
39E00177X0

Capacity 277 ml
Weight 185 gr.
Height 174.9 m/m
Dia. 53.3 m/m

=

8oz BT (HIR)
39E00304X0

Capacity 184 ml
Weight 139 gr.
Height 91.1 m/m
Dia. 64.5m/m

4oz BOSED

39E00184H0

Capacity 312 ml
Weight 212 gr.
Height 141.5 m/m
Dia. 66.2m/m

8oz EOSEL

39E00312H0

Capacity 177 ml
Weight 127 gr.
Height 84.1 m/m
Dia. 64.5m/m

Capacity 304 ml
Weight 199 gr.
Height 134.5m/m
Dia. 66.2m/m

Capacity 184 ml
Weight 139 gr.
Height 91.1 m/m
Dia. 64.5m/m

Customized Feeding Bottle BRI | — i Y

Capacity 312 ml
Weight 212 gr.
Height 141.5 m/m
Dia. 66.2 m/m

39E0023910

=

39E0033610

39E00266B0

39E00382B0

Capacity 239 ml
Weight 159 gr.
Height 108.6 m/m
Dia. 66.1 m/m

Capacity 336 ml
Weight 219 gr.
Height 144.4 m/m
Dia. 66.7m/m

Capacity 266 ml
Weight 160 gr.
Height 104.8 m/m
Dia. 70 m/m

Capacity 382 ml
Weight 213 gr.
Height 143.8 m/m
Dia. 70 m/m



TAITWANGLASS

Customized Feeding Bottle HAYE | — AR

39E00100U0

{7

39E00156U0

|

39E00293U0

Capacity 100 ml
Weight 110 gr.
Height 81 m/m
Dia. 55.1 m/m

39E00235B0

Capacity 156 ml
Weight 120 gr.
Height 108.5 m/m
Dia. 57.4 m/m

39E00345B0

Capacity 293 ml
Weight 175 gr.
Height 152m/m

Dia. 65.8 m/m
39E00253M0

39E00333M0

Capacity 235 ml
Weight 145 gr.
Height 97 m/m
Dia. 68 m/m

39E00176U0

Capacity 345 ml
Weight 195 gr.
Height 133.3m/m
Dia. 69.8 m/m

39E00307U0

Capacity 253 ml
Weight 160 gr.
Height 115 m/m

Dia. 66 m/m
39E00279B0

Capacity 332 ml
Weight 200 gr.
Height 147 m/m
Dia. 67 m/m

=

39E00369B0

Capacity 176 ml
Weight 130 gr.
Height 87.15 m/m
Dia. 64 m/m

Capacity 307 ml
Weight 194 gr.
Height 123.8 m/m
Dia. 71 m/m

Capacity 279 ml
Weight 145 gr.
Height 98.2m/m
Dia. 72.7 m/m

Capacity 369 ml
Weight 195 gr.
Height 130.5 m/m
Dia. 71.5 m/m



Customized Feeding Bottle HAYE | Rk

—

39E0014810

39E0027710

39E00220L0

39E00295L0

Capacity 148 ml
Weight 120 gr.
Height 97.2 m/m
Dia. 55.2 m/m

39E00244B0

Capacity 277 ml
Weight 180 gr.
Height 143.5 m/m
Dia. 65.4 m/m

1

—

{

sy

39E00342B0

Capacity 220 ml
Weight 160 gr.
Height 103.4 m/m
Dia. 63 m/m

39E00182W0

Capacity 295 ml
Weight 220 gr.
Height 138.6 m/m
Dia. 63 m/m

39E00325W0

Capacity 244 ml
Weight 161 gr.
Height 98 m/m
Dia. 72.9 m/m

Capacity 342 ml
Weight 206 gr.
Height 130.8 m/m
Dia. 74.8 m/m

Capacity 187 ml
Weight 140 gr.
Height 95 m/m
Dia. 66 m/m

Capacity 337 ml
Weight 211 gr.
Height 145 m/m
Dia. 71.2m/m
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Media Bottle 255 % 5 5

100 K13
39F00134K0

250 B
39F00302K0

500 KI5
39F00600K0

E =S

1000 13
39F01123K0

Capacity 135 ml
Weight 145 gr.
Height 100 m/m
Dia. 56 m/m

2000 313
39F01123K0

Capacity 2280 ml
Weight 995 gr.
Height 260 m/m

Dia. 135.6 m/m

Others  HAthjiK %Y

Capacity 302 ml
Weight 230 gr.
Height 138 m/m
Dia. 70m/m

Capacity 603 ml
Weight 360 gr.
Height 176 m/m
Dia. 86 m/m

Capacity 1130 ml
Weight 570 gr.

Height 225m/m
Dia. 101 m/m

500 7K#h
39Y00633X0

350 FSHE AR
39Y00350X0

700 @i
3980070560

750 5,
39B00755G0

Capacity 633 ml
Weight 356 gr.
Height 206 m/m
Dia. 80 m/m

Capacity 340 ml
Weight 245 gr.
Height 110.6 m/m
Dia. 81.8 m/m

Capacity 705 ml
Weight 550 gr.
Height 293.6m/
Dia. 73 m/m

Capacity 755 ml
Weight 580 gr.
Height 302.4 m/m
Dia. 74.2 m/m
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Certificate 5853

AGR ZRRFREGERS

r m
o Defining Glass Quality Since 1927
American O Glass Research

Revision: 0
T.M. Tsai Order #:  A7792
Taiwan Glass Industries PO #:
No 261, Sec 3, Nanking East Rd. Entered:  06/02/2014
Taipei, 105 Taiwan Page 1 of 1 Completed:  07/02/2015
Physical Properties
Description Borosilicate Glass Bottle,
P Hsinchu City Taiwan
Sample ID A7792
Coefficient of Thermal Expansion 32.1 x107/°C

Method Summary:
Coefficient of Thermal Expansion: ASTM E228-11 (0-300 °C)

References:
PFNB-301/02

Prepared By: Reviewed/Approved By:

/{/Mf/{/{/l/ﬂ/)/ 07/0/1//-/ /\:.%V‘JL:——' 221S
Neal T. Nichols k=4 Date [Sarah J. Weiser Date
Manager Chemist

Consulting, Training, and Analytical Services for Glass Packaging
249 Temahawk Drive - Maumee, OH 43537 - Phone: 419-897 9000 - www.americanglassresearch.com
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Certificate #%

FDA &

No. : CT/2016/10287 Date : 2016/01/18 Page: 10f3

Test Report

TAIWAN GLASS IND. CORP.
NO. 261, SEC. 3, NANKING E. RD., TAIPEI 105, TAIWAN

The following sample(s) was/were submitted and identified by/on behalf of the applicant as :

Sample Submitted By ¢ TAIWAN GLASS IND. CORP.

Sample Descripticn Boz FEEDING BOTTLE (BOROSILICATE GLASS)

Sample Material BOROSILICATE GLASS

Manufacturer’Vendor ¢ TAIWAN GLASS IND. CORP.

Country of Origin i TAIWAN

Sample Receiving Dale 20168001111

Testing Period 2016/01/11 TO 2016/01/18

Test Requested As specified by client, with reference to American Food and Drug Adminisiration (FDA)
Compliance Policy Guides CPG Sec. 545.400 and CPG Sec. 545.450, selected parts on
the submitted sample(s) of Leachable Lead and Cadmium content from petiery
{ceramic).

Test Result{s) Please refer to next page(s).

Summary Based upon the performed tests on submitied samples, the test results of Leachable

hsdmu'w‘mslswedtw wn;tsvwmem:r—r:.(. anerel Conciinns of Servce o

0 8 TANSIGIOon fom e
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sl thair nghts a=d chbgato:
ird GRS, ORIy oF TisActan of the ontid of
UniieSs S1Pavisd SAI10 11 MeSul1S Shiveti i ea NSE g ||‘|'|’A‘Mrlﬁ1'|‘|:|m9|ﬁs !

Cadmium and Leachable Lead comply with the limits of requirements of the American
Food and Drug Administration (FDA), Compliance Policy Guide CPG Sec. 545.400 and
CPG Sec. 545.450.
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Certificate P&

FDA &
Test Report Mo. : CT/2016/10287 Date : 2016/01/18 Page: 2 of 3
TAIWAN GLASS IND. CORP. -

NO. 261, SEC. 3, NANKING E. RD., TAIPEI 105, TAIWAN

Test Result(s)
PART NAME Mo.1  : INTERNAL PART OF TRANSPARENT GLASS
BASS
Extract
Test Item (s) Unit Volume Method MDL i Limit
(ml) No.1
Lead malL 0.03 nd. 2.0
mo/L 0.03 n.d. 2.0
mg/L 0.03 n.d. 2.0
mg/L 0.03 nd. 2.0
e - With reference to AOAC 18th Ed o nd 22
mg/L : ; Ed. 0.03 nd. 20
Cadmium molL 10 fgﬂ sm:: :E&:E'?“ 0.003 | nad. 0.50
malL 0.003 nd. 0.50
malL 0.003 nd. 0.50
mg/L 0.003 n.d. 0.50
ma/L 0.003 nd. 0.50
mg/L 0.003 n.d. 0.50
Note:
1. mgfL = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
e e s sl b oo e =y
gt A Tha B o 18 aarvesin vy Moel b v EHERS ol 2L Moo, 3 iy, T EorTypAr s Sab8 phapceriiodiny & 1 3 Ehirm anct F-?Q'H“«C?.":SQ"&"LTJK s
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TAIWANGLASS

Certificate #%

EN14350-1 ¥

SGS

TEST REPORT

Mechanical & Hardgoods Laboratory ReportNo. :  HI10008/2016
Page : 1 of 3
Date * JAN. 21,2016
TAIWAN GLASS IND.CORP.

NO.261, SEC.3, NANKING E.RD., TAIPEL 105, TAIWAN

The following merchandise was submitted and identified by the applicant as:
Product Description: 8oz Feeding Bottle
Manufacturer’Vendor:  TATWAN GLASS IND.CORP.

Country of Oringin: TAIWAN
Additional information: BOROSILICATE GLASS

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: For compliance with BS EN 14350-1:2004 Child use and care articles —
Drinking equipment — Part 1 : General and mechanical requirements and
tests (Excluding clause 7 and §).

Test Results: -- See following sheets --

Date of Receipt: Jan. 13, 2016

Testing Period: Jan. 13, 2016 ~ Jan. 21, 2016

Conclusion - The submitted sample(s) complies with BS EN 14350-1:2004 Child use and

care articles — Drinking equipment — Part 1: General and mechanical
requirements and tests (Excluding clause 7 and §).
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EN14350-1 ¥

TEST REPORT
Mechanical & Hardgoods Laboratory Report No. ©  HI10008/2016
Page : 2 of 3

5.2 Visual and tactile examination

P B

5.3 Small parts

5.4 Volume

5.4.1 Volumetric labeling
5.4.2 Volumetric accuracy

£ FF

5.5 Resistance to tearing

RH
g :
& FEE

5.7 Additional requirement for sealing disc

5.8 Requirements for matched components

5.8.1 Includes protrusions NA
5.8.2 Includes straws NA

5.9 Requirements for protrusions
5.10 Reguirements for straws

7 Consumer packing

8 5 R

15

Note: N/A : Not Applicable.
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TAIWANGLASS

Certificate g8

EN14350-2 ¥R

SG TEST REPORT

Mechanical & Hardgoods Laboratory Report No. :  HI10007/2016
Page : 1 of 2
Date * JAN. 21, 2016
TAIWAN GLASS IND.CORP.

NO.261, SEC.3, NANKING E.RD,, TAIPEL 105, TAIWAN

The following merchandise was submitted and identified by the applicant as:
Product Description: 8oz Feeding Bottle
Manufacturer/Vendor:  TAITWAN GLASS IND.CORP.

Country of Oringin: ~ TAIWAN
Additional information: BOROSILICATE GLASS

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: As per client's request, to determine Migration of certain elements with
reference to clause 4.4 of BS EN 14350-2:2004 Child use and care
articles — Drinking equipment — Part 2: Chemical requirements and tests.

Test Results: -- See following sheets --

Date of Receipt: Jan. 13,2016

Testing Perod: Jan. 13, 2016 ~ Jan. 21, 2016

Trig dorumant @ lsssed oy the Company svhmdd & te Ganarl Concrone: of Serars printsd Testasf, Jvaiatie o0 et or sooees Dis 3 D WA B8 GO et Te - rd-CondSone g
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EN14350-2 &

TEST REPORT
Mechanical & Hardgoods Laboratory Report No. :  HJ10007/2016
Page : 2 of 2
Test Results:
Migration of certain elements

Element vt MpL S Liow
Soluble Antimony (Sb)  mg/kg 3 n.d. 15
Soluble Arsenic (As)  mgkg 25 nd. 10
Soluble Barium (Ba) mg'kg 10 nd. 100

Soluble Cadmium (Cd)  mgkg 3 nd 20
Soluble Chromium (Cr)  mg/kg 5 n.d. 10
Soluble Lead (Ph) mg/kg 3 nd. 25
Soluble Mercury (Hg)  mg/kg 5 nd. 10
Soluble Selenium (S¢)  mg/kg 3 nd. 100

Sample Description:
1. Composite of transparent glass and white printing

Note ©
1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Composite test has been performed as per the special request of applicant.
5. The chemical analysis tests were conducted in SGS TW Ltd. Chemical lab — Taipei.

— Picture(s) —

Appearance of the sample
--- End of Report -
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TAIWAN GLASS GROUP
BREH

www.TaiwanGlass.com

Email: cte(@taiwanglass.com
Tel:+886-2-2713-0333 Fax:+886-2-2715-8085
Address: 105 23R REE =F2615% (B KIE)
TAIWAN GLASS BLDG. 261, Sec. 3, Nanjing E. Rd. Taipei 10550 Taiwan



